LOXAHATCHEE RIVER DISTRICT

2500 JUPITER PARK DRIVE, JUPITER, FLORIDA 33458 TEL: (561) 747-5700 FAX: (561) 747-9929
D. Albrey Arrington, Ph.D. EXECUTIVE DIRECTOR loxahatcheeriver.org
AGENDA

REGULAR MEETING # 01-2025
JANUARY 16, 2025 — 7:00 PM AT DISTRICT OFFICES
ALSO, THE MEETING WILL BE AVAILABLE TO THE PUBLIC ONLINE AT:
LOXAHATCHEERIVER.ORG/PUBLICMEETING

1. Call to Order & Pledge of Allegiance
2. Administrative Matters
A. Roll Call
B. Previous Meeting Minutes Page 3
C. Election Of Officers page 9
D. Additions and Deletions to the Agenda
Comments from the Public
4. Status Updates
A. Loxahatchee River Watershed Page 10
B. Loxahatchee River District Dashboard page 11
5. Consent Agenda (see next page) page 12
[...]
A Strurjt'ure'and B Structure AR 70 0 9/18/2025 Compl'etlng blq documents. Bid

Rehabilitation advertisement is expected by 6/19/25.

S Completing bid documents. Bid
Headworks Rehabilitation AR 70 0 9/18/2025
advertisement is expected by 6/19/25.
Kick-off meeting scheduled for 1/17/25.

10518 Electrical and IC Upgrad sp 17 0 12/18/2025
Q518 Electrical and IC Upgrades Submit Pre-Final (75%) Design by 6/2/25.

Provided LOTO Certifications from EDA
Lift Station 200 Rehabilitation and sp 0 0 on 12/23/24. Provided response to
Upgrades question on louvers on 1/6/25. Provide

final SOW for approval by 1/10/25.

Lift Station Control Panel

RT 0 0 2/18/2027 Bidding Services to commence 6/26/25.
Replacement and Telemetry

Field work completed by Radise and
Vacuum Truck Dump Facility JH 16 0 9/26/2025 Ritzel-Mason. Expecting survey by
1/10/25. 75% due 3/13/25.

12/1-12/31 Carollo completed the
Workshop #1 asset threat
Wastewater Utility Risk and characterization and site visits for the
- Y AG 26 0 7/31/2025
Resilience Assessment first week of December. Carollo began
compiling site visit information and

developing site vulnerabilities.

Country Club Drive Cascading

MP 0 0 No activit
System ¥
**COMPLETED:** Reviewed submittals
for hatch covers and precast structures
Lift Station 050 Emergenc! <<L<=====>>>> **JPCOMING:**
gency CM 6 0 1/20/2026 .
Generator Contractor to submit shutdown and

bypass plan for approval, addtl.
submittal reviews

109



%

Company Project Name PM Finish Variance | Finish Date Upcoming Task/Submittal
Complete

**COMPLETED:** Drop Pipe Install,
Structural Mods and rebar, Elect. Panel
Rack & Antenna Install, Conduit, TOJ

Lift Station 082 Conversion MP 93 0 4/25/2025 Sidewalk and Gutter, Pay App 4 and COs
<<<<=====>>>> **JPCOMING:** Slab
Pours, Gen Install, Control Panel install,
startup

**COMPLETED:** Partial I/0 checkouts,
LS-193 mostly complete, NPBCID permit
closed-out <<<<====>>>>

Lift Station Cellular Telemetry PV 86 51 4/30/2025 **UPCOMING:** Continue I/O
checkouts, Revere troubleshoot issue
with SCADA field measurement
discrepancy, final punchlist.

FWMD itre- ittal li
20 Acre Site Remediation ™ 48 0 9/18/2025 j/m/zo:erml re-submittal deadline

Waiting on LRD 90% comments.

AC Force Main Replacement-A1A  SS 37 -89  1/17/2026 Submitting permit apps to PBC and TOJ
as required
County Line Road Utility Relocations SS 20 0 11/23/2025 Bid Opening - January 7, 2025

Loxahatchee River Subaqueous

. JC 15 56 9/17/2025 FEC Permitting and Construction NTP.
Force Main Replacement

110



Capital Budget — FY24-SEP encumbered balance is not available. FY24-SEP Fiscal YTD
Capital Budget Spent has been updated based on paid invoices for work through 9/30/2024 that
were paid through October. Spending in FY24 based on the latest update is $9.4M (77%).

ENCUMBERED BALANCE (NOT SPENT)

$12,000,000
$10,000,000

$8,000,000

$6,000,000
$4,000,000
$2,000,000

S0

FY24-DEC  FY24-JAN  FY24-FEB FY24-MAR FY24-APR FY24-MAY FY24-JUN  FY24-JUL FY24-AUG FY24-SEP  FY25-OCT FY25-NOV FY25-DEC
100%
90%
80%
70%
60%
50%
40%
30%
20%
10%

0% - - o ’

0%8’ ;’ S &£ & $OJSR Q%GL

g - X
> & @V‘ § @?‘ N O

N ; ;
4 3¢ W ; W ; W ™ ; ™ < % <
V' V V' W ;'1' ™ YV v s V A %
QS & < QO' < Q*rl' & & <<O’ ¢ < & <<0' &

B ENCUMBERED BALANCE

FISCAL YTD CAPITAL BUDGET SPENT

B SPENT m UN-SPENT

111



COLLECTIONS AND REUSE

Lift Station Red Lights: This month the system experienced 35 total red lights. 21 lift station red
lights (with 4 stations experiencing multiple red light events) and 14 low pressure red lights (with O
stations experiencing multiple red light events).

Work Order counts due to red lights exclude red lights due to FP&L power failure since staff have no mechanism to impact FP&L performance during inclement weather or other
power outages. Staff continue to include FP&L power outages in the 3-month rolling average for repeat stations and work order counts to facilitate FPL coordination on problem
areas and potential use of portable standby power to ensure continuity of service.

112



AIR RELEASE VALVES

WETWELL CLEANING

113



UNAUTHORIZED DISCHARGES (fka SANITARY SEWER OVERFLOWS)

There were 4 unauthorized discharges in the collection-transmission-distribution system
this month.

01 - 1Q518-STRAINER-03 2gal failed packing Barbados Drive 12-05-2024

02 - LS017-FMO1 40 gal damaged 6-inch DI pipe Cicle E 12-12-2024

L

03 - LP1661-WW 5 gal no power Cocoanut Ave 12-19-2024

04 - LP0199-WW 15 gal failed 2-inch LP service W Riverside Drive 12-30-2024

114



LOXAHATCHEE RIVER DISTRICT

2500 JUPITER PARK DRIVE, JUPITER, FLORIDA 33458 TEL: (561) 747-5700 FAX: (561) 747-9929
D. Albrey Arrington, Ph.D. EXECUTIVE DIRECTOR loxahatcheeriver.org
MEMORANDUM
TO: Albrey Arrington, Ph.D., Executive Director
FROM: Jason A. Pugsley, P.E., Operations — Plant Manager
DATE: January 10, 2025

SUBJECT: December 2024 Operations Department Monthly Report

Treatment Plant Monthly Performance Summary

Overall, the month of December was productive with all monthly reports prepared and submitted on
time. There were no permit exceedances this month. The wastewater treatment plant performed well
this month, with most process performance parameters meeting expected standards. However,
operational challenges were encountered due to elevated seasonal influent CBOD and TSS
loadings. These increased influent loadings led to a reduction in the desired ammonia conversion
and impacted sludge settleability, highlighting areas for process improvement when managing high
organic and suspended solids inputs. Despite these challenges, the plant continued to operate
effectively and met all effluent treatment standards. The influent flow to the plant were on the same
magnitude as the previous month.

Stephen B. Rockoff Kevin L. Baker Gordon M. Boggie Dr. Matt H. Rostock Clinton R. Yerkes
CHAIRMAN BOARD MEMBER BOARD MEMBER BOARD MEMBER BOARD MEMBER

Water Reclamation - Environmental Education - River Restoration

115



Graphical summaries of the plant flows and rainfall during the month of December, including
comparisons with plant flows during the previous month (i.e., November 2024), are presented
below.

The Cumulative Influent Flow to the
plant for the month of December was
214.67 million gallons. This is slightly
greater than the November flow of
207.52 million gallons.

The Average Daily Flow (ADF) for the
month of December was recorded at
6.92 MGD which is identical to the
ADF recorded during the month of
November and 7.42 MGD during
December 2023.

The Maximum Daily Flow (MDF) in
December was 7.56 MGD. This is
slightly higher than the MDF for
November of 7.21 MGD.

116

1.48 inches of total rainfall was
recorded at the plant site during the
month of December. This is greater
than the November rainfall recorded
of 0.74 inches.

The Peak Hour Flow (PHF) for
December was 6,597 GPM which
equates to an equivalent daily rate of
9.50 MGD. This is on the same order
of magnitude of the PHF for November
of 6,083 GPM (8.76 MGD).



For the month of December, 99.98% or 214.63 MG of the cumulative influent flow to the plant
was sent to the 1Q storage system where it was distributed, as needed, to the various golf
courses and the Abacoa development sites. A total of 0.04 MG of blended effluent was diverted
to the deep injection well for disposal. The plant delivered a total of approximately 209.28 million
gallons of 1Q water to the reuse customers during the month of December.

Year to date (i.e., Calendar Year 2024), approximately 77.41% of all influent flow to the plant
was treated and available for reuse as 1Q water. The total volume of 1Q water distributed to reuse
customers, year to date, is 2,181.10 million gallons.

The Operations Dashboard for the month of December is provided below for review. The
Dashboard provides a snapshot of the health and performance of the wastewater treatment plant
over the monthly period and provides explanations for all metrics which are reported beyond or
outside of the respective optimal range.

117



LOXAHATCHEE RIVER DISTRICT OPERATIONS DASHBOARD

Plant
Secondary . Dewatered
Percent of Plant | oor payg Aerbay NHS, 1oy, 4oe vield, Mavg| S'udge Volume Treatment eI CECL2Usage, | ginoolids Cake, | 1Q511 WW LS
Capacity MAvg Index, MAvg Exceedance MAvg
Performance MAvg
Benchmark / Mean Dail % requirin Max Specific
Customer . Yy day(s) % Reduction Ibs WAS/Ibs cBOD mL/g Mean Clarifier TSS # days Ibs CL2/MG % Solids Index q 9 Conductance
. Incoming Flow pump out
Expectation (umhos/cm)
<70% 20.9-<1.1 230 - <40 20.3-<0.8 <200 <10 Zero <85 214.5 2-0.3-<0.3 <15 <1298
<80% 20.8-<1.2 225 - <45 20.2-<1.0 <250 <15 <100 213.5 2-0.6 - 0.6 <25 <1578
>80% <0.8->1.2 <25->45 <0.2->1.0 > 250 215 =1 > 100 <135 <-0.6 ->0.6 >25 >1578

2021 Baseline

2022 Baseline

2023 Baseline

2023 |Dec
2024 |Jan
Feb
Mar
Apr
May
Jun
Jul
Aug
Sept
Oct
Nov
Dec
SRLECUINGLTEIE 128 0 0 2 0 0 44 2 24 2 0 19
at Green
Metric Owner
Metric Explanation
SRT Plant operators lowered the solids retention time (SRT), in an effort to maintain a desired mixed liquor suspended solids (MLSS) in the aeration basin. The MLSS had begun to increase with higher seasonal flows and loadings which is
typical this time of year. High MLSS can lead to poor settleability, and detrimental downstream effects if not controlled.
Aerbay NH3 Ammonia (NH3) conversion trended unfavorably due to an increase in influent loadings to the treatment plant which in turn had seasonally high concentrations of NH3. Staff worked to make adjustments by increasing the amount of dissolved
oxygen in the aeration basin to combat this increase in NH3.
svi The higher than desired SVI reported this month was due to periods of increased loadings entering the treatment plant. Operators worked to lower the SRT by increasing the amount of waste activated sludge (WAS) which removes solids
under treatment, to reduce the MLSS. The increased loading also brought on an increase in filamentous organisms. Filamentous bacteria form thread like matts which result in sludge bulking which reduces sludge settleability. The most
effective means to address the development and propagation of filamentous organisms with the current treatment process used at the District's WWTP is to chlorinate the return activated sludge (RAS) prior to reintroduction of the RAS into
the aeration basins. This chlorination process results in the significant degradation or eradication of these organisms and therefore improves sludge settleability. Operators applied chlorine to the RAS four times during the month which
caused the SVI to improve after dosing.
Tss Secondary clarifier total suspended solids (TSS) trended unfavorably due to decreased NH3 conversion, and higher than desired SVI. Operators continue to monitor these variables and are seeing improvements with increased RAS

chlorination, reducing the SRT, and maintaining stable NH3 conversion.

118



Treatment Plant:

Operations Staff continued to perform routine monitoring, sampling and general maintenance of
equipment and structures. Staff also worked with a qualified system integrator and the District’s
SCADA specialist to make strategic improvements to headworks, plant influent flow metering
controls. Influent flow to the headworks is recorded using three (3) separate flow recording
devices which includes two (2) Parshall flumes located at the headworks as well as an inline
magnetic flow meter located on the discharge side of the Equalization Return Pump station.
Parshall flumes are open channel type flow meters which measure the water depth through a
known throat section which is factory tested and calibrated. They are extremely simplistic and
reliable. However, since they rely on liquid level readings, when the meters are taken offline for
maintenance, they provide erroneous flow data unless the level instrument is disabled. This
erroneous data creates additional issues during the preparation of the monthly regulatory reports
since this data is used in the calculation to determine the total plant influent flow. To eliminate
this issue, the headworks SCADA interface screen was updated to include ON-OFF “switches”
for each flume. During periods of maintenance, Staff will turn the respective flume OFF which
will automatically record a zero-flow value for the flume until such time that the flume is returned
to service and the, instrument signal turned back ON. This an incredibly useful tool that
eliminates the need for tedious manual data entry during the preparation of the monthly reports.
It also reduces the chances for inaccurate data being recorded on the monthly regulatory reports.

119



Over the last couple of months, the District’'s Industrial Pretreatment (IPT) coordinator and
Josmar Nunez (IT Help Desk Technician) worked closely to develop an informative and useful
website which outlines the program elements of the District’s IPT program. The intent of the
website was to provide a centralized location for sharing important information about the
Program with various stakeholders, including industries, regulatory agencies, local communities
and the general public. The idea was borne out of daily interactions with customers and the
realization that there was currently no means for them to electronically access information which
outlines the Program requirements as well as specific forms related to the various IPT program
elements including the District's Interceptor Management Program and Dental Amalgam
Program. The website also includes links to regulatory resources published by the EPA and
FDEP as well as a series of Frequently Asked Questions (FAQs) for each of the program
elements. For convenience and to improve the likelihood of customer engagement, Staff also
created a dedicated QR code for the website. By utilizing the QR code customers are able to
directly access the IPT program website without having to navigate through the District's main
website. The QR code will be added to standard form documents and letters prepared by the
IPT program. One other interesting item to note which occurred in the last couple of months
related to the IPT program is that the District took delivery of the new IPT Program vehicle. This
is the first time in which the District purchased a vehicle specifically for the IPT Program. The
truck was equipped purposely based on the daily work tasks performed by the IPT coordinator.
Program specific decaling was also added to increase visibility and customer engagement. The
QR code was also added for convenience as well.

120



Lastly, but certainly not least, | wanted to recognize one of the District’s wastewater treatment
plant operators, Julian Bonilla, on acquiring a Florida Department of Environmental Protection
(FDEP), Wastewater Treatment Plant “A” Operators License. Julian has been with the District
since February 2021 and from day one has been laser focused on reaching this goal. Prior to
this achievement, Julian was able to acquire both his Class C and B licenses in record time.
Well, I am happy to report that Julian kept his streak alive and acquired his Class A WWTP
Operators license fourteen (14) months ahead of schedule and, of course, in record time.
Julian’s ability to complete this milestone ahead of schedule highlights both his skill and
commitment to excellence. This achievement is a testament to his hard work and determination.
Please be sure to congratulate Julian on this achievement if you happen to see him.

Maintenance Department:

The Maintenance Department continued to efficiently perform planned maintenance (PM) tasks
over the last monthly period. In addition to the completion of standard PM tasks, the Maintenance
Department addressed non-routine maintenance items as well as “special projects.” A few
examples of these types of projects are presented below.

During the month, Maintenance Team members coordinated with the manufacturers service
representative for the drive mechanism at Clarifier No. 3 to make necessary repairs to the two
(2) scum skimmer arms. The repairs were necessary to realign and level the arms which had